

【大腸】 mFOLFOX6+Bmab療法

1 クールの期間：14日

|   | 薬品名                | 投与量                              | 投与時間               | 投与日    |
|---|--------------------|----------------------------------|--------------------|--------|
| ① | グラニセトロン<br>デキサート   | 1 mg<br>6.6mg                    | 15分                | day1   |
| ② | ベバシズマブ<br>生食       | 5mg/kg<br>100mL                  | 90→60→30分          | day1   |
| ③ | 生食                 | 50mL                             | 5分                 | day1   |
| ④ | レボホリナート<br>5%ブドウ糖  | 200mg/m <sup>2</sup><br>250mL    | 120分<br>同時に        | day1   |
| ⑤ | オキサリプラチン<br>5%ブドウ糖 | 85mg/m <sup>2</sup><br>250mL     |                    | day1   |
| ⑥ | フルオロウラシル<br>生食     | 400mg/m <sup>2</sup><br>50mL     | 全開                 | day1   |
| ⑦ | 生食                 | 50mL                             | 5分                 | day1   |
| ⑧ | フルオロウラシル<br>5%ブドウ糖 | 2400mg/m <sup>2</sup><br>全量230mL | 46時間<br>インフューザーポンプ | day1-3 |